


Disinfection By-products in Drinking Water





Disinfection By-products in Drinking 
Water 
 
 
 
 
 
 
 
Edited by  
 
Clive Thompson 
ALcontrol UK Ltd., Rotherham, UK 
clive.thompson@alcontrol.co.uk 
 
Simon Gillespie 
Scottish Water, Edinburgh, UK 
simon.gillespie@scottishwater.co.uk 
 
Emma Goslan 
Cranfield University, Cranfield, UK 
E.H.Goslan@cranfield.ac.uk 
 
 
 
 
 
 
 
 
 
 
 



Based on proceedings of the meeting DBP 2014: Disinfection By-products in drinking 
water held on 27th-29th October 2014 at Municipal Hall, Mülheim an der Ruhr, Germany.
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Special Publication No. 352 
 
Print ISBN: 978-1-78262-088-4 
PDF eISBN: 978-1-78262-271-0 
 
A catalogue record for this book is available from the British Library 
[...]
77. J. Choi and R. L. Valentine, Environ. Sci. Technol. 2003, 37, 4871. 
78. I. M. Schreiber and W. A. Mitch, Environ. Sci. Technol. 2007, 41, 7039. 
79. W. A. Mitch, A. C. Gerecke and D. L. Sedlak, Water Res. 2003, 37, 3733. 
80. W. A. Mitch, J. O. Sharp, R. R. Trussell, R. L. Valentine, L. Alvarez-Cohen and 

D. L. Sedlak, Environ. Eng. Sci. 2003, 20, 389. 
81. J. M. Kemper, P. Westerhoff, A. Dotson and W. A. Mitch, Environ. Sci. Technol. 

2009, 43, 466. 
82. A. Wilczak, A. Assadi-Rad, H. H. Lai, L. L. Hoover, J. F. Smith, R. Berger, F. 

Rodigari, J. W. Beland, L. J. Lazzelle, E. G. Kincannon, H. Baker and C. T. 
Heaney, J. Am. Water Works Assoc 2003, 95, 94. 

83. J. M. Kemper, S. S. Walse and W. A. Mitch, Environ. Sci. Technol. 2010, 44, 
1224. 

84. S. H. Park, P. Piyachaturawat, A. E. Taylor and C. H. Huang, Water Sci. Technol. 
2009, 9, 279. 

85. S. H. Park, S. Wei, B. Mizaikoff, A. E. Taylor, C. Favero and C. H. Huang, 
Environ. Sci. Technol. 2009, 43, 1360. 

86. E. Pehlivanoglu-Mantas and D. L. Sedlak, Water Res. 2008, 42, 3890. 
87. S. W. Krasner, W. A. Mitch, D. L. McCurry, D. Hanigan and P. Westerhoff, Water 

Res. 2013, 47, 4433. 
88. C. K. Schmidt and H. J. Brauch, Environ. Sci. Technol. 2008, 42, 6340. 
89. U. V. Gunten, E. Salhi, C. K. Schmidt and W. A. Arnold, Environ. Sci. Technol. 

2010, 44, 5762. 



Disinfection By-products Formation 13

90. L. P. Padhye, J. H. Kim and C. H. Huang, Water Res. 2013, 47, 725. 
91. P. H. Chen, S. D. Richardson, S. W. Krasner, G. Majetich and G. L. Glish, 

Environ. Sci. Technol. 2002, 36, 3362. 
92. W. Chu, N. Gao, D. Yin and S. W. Krasner, J. Hazard. Mater. 2013, 260, 806. 
93. W. H. Chu, N. Y. Gao, Y. Deng and S. W. Krasner, Environ. Sci. Technol. 2010, 

44, 3908. 
94. S. D. Richardson, A. D. Thruston Jr., T. V. Caughran, P. H. Chen, T. W. Collette, 

T. L. Floyd, K. M. Schenck, B. W. Lykins, G.-R. Sun and G. Majetich, Environ. 
Sci. Technol. 1999, 33, 3368. 

95. S. W. Krasner, R. Chinn, C. J. Hwang and S. Barrett in Proceedings of the 1990 
American Water Works Association Water Quality Technology Conference, 
American Water Works Association, Denver, CO, 1991. 

96. B. Kundu, S. D. Richardson, P. D. Swartz, P. P. Matthews, A. M. Richard and D. 
M. DeMarini, Mutat. Res. 2004, 562, 39. 

97. B. Kundu, S. D. Richardson, C. A. Granville, D. T. Shaughnessy, N. M. Hanley, P. 
D. Swartz, A. M. Richard and D. M. DeMarini, Mutat. Res. 2004, 554, 335. 

98. J. Choi and S. D. Richardson in Proceedings of the International Workshop on 
Optimizing the Design and Interpretation of Epidemiologic Studies to Consider 
Alternative Disinfectants of Drinking Water, Raleigh, NC, 2005. 

99. S. D. Richardson, A. D. Thruston Jr., C. Rav-Acha, L. Groisman, I. Popilevsky, O. 
Juraev, V. Glezer, A. B. McKague, M. J. Plewa and E. D. Wagner, Environ. Sci. 
Technol. 2003, 37, 3782. 

100. T. A. McDonald and H. Komulainen, J. Environ. Sci. Health - C 2005, 23, 163. 
101. H. R. Schulten and M. Schnitzer, Naturwissenschaften 1993, 80, 29. 
102. M. Yang and X. Zhang, Environ. Sci. Technol. 2014, 48, 11846. 
103. F. Qin, Y. Y. Zhao, Y. Zhao, J. M. Boyd, W. Zhou and X. F. Li, Angew. Chem. 

Int. Ed. 2010, 49, 790. 
104. Y. Zhao, J. Anichina, X. Lu, R. J. Bull, S. W. Krasner, S. E. Hrudey and X. F. Li, 

Water Res. 2012, 46, 4351. 
105. W. Wang, Y. Qian, J. M. Boyd, M. Wu, S. E. Hrudey and X. F. Li, Environ. Sci. 

Technol. 2013, 47, 3275. 
106. Y. Qian, W. Wang, J. M. Boyd, M. Wu, S. E. Hrudey and X. F. Li, Environ. Sci. 

Technol. 2013, 47, 4426. 
107. C. H. Jeong, E. D. Wagner, V. R. Siebert, S. Anduri, S. D. Richardson, E. J. 

Daiber, A. B. McKague, M. Kogevinas, C. M. Villanueva, E. H. Goslan, W. T. 
Luo, L. M. Isabelle, J. F. Pankow, R. Grazuleviciene, S. Cordier, S. C. Edwards, E. 
Righi, M. J. Nieuwenhuijsen and M. J. Plewa, Environ. Sci. Technol. 2012, 46, 
12120. 

 
 
 
 
 
 

 
 
 

 



N-NITROSODIMETHYLAMINE PRECURSORS IN WASTEWATER: REMOVAL 
VIA ACTIVATED SLUDGE TREATMENT 
 
 
 
 
 
K.L. Linge1, D. Liew1, E.J. Marti2,3, E. Dickenson2, A. Heitz4, and C.A. Joll1  
 
1 Curtin Water Quality Research Centre, Department of Chemistry, Curtin University, 

GPO Box U1987, Perth, Western Australia, 6845, Australia 
2 Southern Nevada Water Authority, Applied Research & Development Center, PO Box 

99954, Las Vegas, NV 89193, USA 
3 University of Nevada, Las Vegas, Civil & Environmental Engineering and 

Construction, Las Vegas, NV, USA 
4 School of Civil and Mechanical Engineering, Department of Civil Engineering, Curtin 

University, GPO Box U1987, Perth, Western Australia, 6845, Australia 
 
1. INTRODUCTION 

 
Disinfection by-products (DBPs) are recognized as a potential health concern in treated 
drinking water, but have not been as extensively studied in recycled water. However, our 
analysis of chemicals in secondary wastewater after treatment with microfiltration (MF) 
and reverse osmosis (RO) has demonstrated that DBPs are often the most frequently 
detected chemicals in recycled water, and that DBPs may be more frequently detected in 
RO-treated recycled water than in secondary wastewater.1-3 As part of the MF/RO 
treatment process, it is standard practice to chloraminate to minimize RO membrane 
fouling.4 Dosed chlorine reacts with ammonia present in, or added to, the wastewater to 
form monochloramine, and this process leads to formation of DBPs.1,3,5 Despite 
increased detection, the concentrations of most DBPs in recycled water are well below 
health values.1,3 However, this is not the case for N-nitrosodimethylamine (NDMA), 
which has been identified as a potential health concern for both drinking water6,7 and 
recycled water.2,5,8 NDMA has primarily been reported by water utilities using 
chloramination,9,10 though it is now recognised that NDMA can be formed during both 
chlorine and chloramine treatment, depending on the precursors present and the process 
conditions.9,11 More recently, ozonation has also been identified to result in a significant 
NDMA formation from some precursors.12-14 

The importance of N-nitrosamines as disinfection by-products of health concern 
is illustrated by the publication of a number of recent literature reviews describing their 
occurrence and control,15-17 and increasing recognition of their cancer potencies and 
toxicities.18,19 While N-nitrosamine concentrations in recycled water can be minimised 
by additional treatment with UV irradiation and advanced oxidation processes,20,21 it is 
also possible that concentrations could be minimised by reduction of precursors present 
in the secondary wastewater.22 While NDMA precursors are often modeled using 
dimethylamine,, the majority of NDMA precursors in wastewater are unidentified 
organic nitrogen species that have not been fully characterized.23 In this study, we 
investigated the factors that influence the removal of NDMA precursors during activated 
sludge treatment, and the potential impact of different chloramination or ozonation 
strategies on NDMA formation in recycled water. 

 



Disinfection By-products Formation 15

2. METHODOLOGY 
 

2.1. Sampling Sites 
 

Samples were collected from Beenyup Wastewater Treatment Plant (WWTP) and 
Beenyup Advanced Water Recycling Plant (AWRP) in Perth, Western Australia during 
2010 and 2011. Beenyup WWTP is a conventional activated sludge treatment plant with 
continuous flow that treats predominantly domestic wastewater, with a small proportion 
of industrial wastewater (~2%).1 The activated sludge system has a pre-anoxic zone for 
denitrification, combined with an aerated zone to promote nitrification (Figure 1). 
Recycling pumps located at the end of each tank pump aerated mixed liquors, which are 
rich in nitrate from the end of the tank back to the head without oxygen addition to 
increase denitrification. Additional denitrification occurs in the secondary sedimentation 
tanks, where liquid-solid separation occurs. The plant has a sludge handling system that 
uses polyacrylamide-based polymeric flocculants for the dewatering of the excess sludge 
using dissolved air flotation thickeners as well as for the dewatering of the anaerobic 
digested sludge by centrifugation. Effluent from the dissolved air flotation thickeners is 
returned to the treatment process just before primary sedimentation, while centrate from 
sludge handling is returned to the head of the WWTP (Figure 1). Beenyup WWTP has a 
capacity of 135 ML/day, and flow into the plant has two maxima in each 24 hour period, 
one around midday and another one between 9 and 11 pm. The retention time in the 
aeration tanks and the clarifiers varies between 6 to 8 hours depending on flow.24 
Samples from Beenyup WWTP were collected at the primary wastewater sampling point 
and at the combined secondary wastewater sampling point (Figure 1).  
 

 
 
 
Figure 1 Schematic of Beenyup Wastewater Treatment Plant, showing 1) primary and 

2) secondary wastewater sampling points. Pathways by which 
polyacrylamide-based polymeric flocculants are introduced into the 
treatment plant are in grey. 

 



16 Disinfection By-products in Drinking Water

Primary wastewater has undergone solids removal by screening, grit removal and 
primary sedimentation. Therefore, the sample obtained had a lower solids content than 
the raw influent into the WWTP. However, previous research has shown close 
agreement between total NDMA precursor concentrations for wastewater influent and 
primary wastewater,25 and therefore, precursor removal during primary treatment is 
expected to be minimal. Most secondary wastewater from Beenyup WWTP is 
discharged into the Indian Ocean. However, between March 2010 and September 2014, 
7 ML/day of secondary wastewater from Beenyup WWTP fed into the Beenyup 
AWRP26,27 as part of the Water Corporation of Western Australia’s Groundwater 
Replenishment Trial. Beenyup AWRP was commissioned between March and 
November 2010, after which time reinjection into a deep underground aquifer 
commenced. Treatment at the AWRP consisted of chloramination to minimise 
biofouling on membranes, ultrafiltration (UF), RO, and UV disinfection. After 
UF/RO/UV treatment, about 4.5 ML/d of treated water was injected into the aquifer for 
replenishment, while the RO reject (about 2.5 ML/d) was sent to the head of the WWTP.  

All samples were collected as grab samples. Samples for N-nitrosamine 
precursor or concentration analysis were collected in glass containers, filled to zero 
headspace, kept cool (in an ice box) and away from light until reaching the laboratory, 
where they were then stored at 4 °C until analysis. Samples for N-nitrosamine 
concentration contained ascorbic acid (20 mg/L) as a quenching agent. Trip and field 
blanks containing ultrapure water and ascorbic acid (20 mg/L), if appropriate, were also 
included during each sampling occasion to determine if there was any contamination 
through the sampling process, storage and transport. Trip blanks remained unopened 
until analysis, and field blanks were opened at each sampling location. Samples for total 
organic carbon (TOC) analysis were subsampled (40 mL) from glass containers used to 
collect samples for N-nitrosamine precursor analysis. Samples for nutrients were 
collected in high density polyethylene (HDPE) bottles. 

 
N-nitrosamine precursor concentrations throughout both Beenyup WWTP and Beenyup 
AWRP were measured in July 2010 (during Beenyup AWRP commissioning) and 
February 2011 (see Figure 2 for sampling points). In addition, to investigate the effect of 
nitrification and denitrification on NDMA precursor removal in Beenyup WWTP, 
matched primary and secondary wastewater were collected in two separate sampling 
campaigns, as described in Table 1. 
 

Sampling was undertaken during high, medium and low flow conditions, related 
to the demand on the WWTP at the time of sampling. The retention time in the aeration 
tanks and sedimentation tanks was taken into account when estimating the time lag 
between the sampling of the primary wastewater and the secondary wastewater, 
calculated to be 6, 7 and 8 hours for high, medium and low flow events, respectively. 
 

2.2. N-Nitrosamine Precursor Analysis and Formation Studies 
 

The total concentration of N-nitrosamine precursors was determined using a previously 
published NDMA precursor analysis protocol,28 also known as the NDMA formation 
potential test. This protocol has been employed in many studies to quantify N-
nitrosamine precursors in natural waters and wastewaters,23,28,29 and applies a high dose 
of monochloramine (140 mg/L Cl2) to a buffered sample with a contact time of 10 days. 
A modified version with 7 days contact time was used in this study, as preliminary tests 
indicated there was little N-nitrosamine formation after 7 days. 



Disinfection By-products Formation 17

 

 
 
Figure 2 NDMA precursors, as measured by formation potential, in Beenyup WWTP 

and AWRP. Sampling points for each plant are identified (bold circles) in 
the schematic.  

 
Table 1 Overview of sampling dates in Beenyup WWTP including detention times 

 Target 
Flow rate 

Detention 
time 

Flow Rate (L s-1) 
 Initial Final Ave. Min. Max. 

2010 Sampling Campaign 
Tue, 7 Sep 10 Low 8 hr 612 1597 1687 612 2126 

Tue, 14 Sep 10 Low 8 hr 618 1688 1746 618 2197 
Sat, 18 Sep 10 Medium 7 hr 2496 1924 2053 1813 2513 
Sat, 11 Sep10 Medium 7 hr 2654 1990 2165 1903 2667 

Mon, 20 Sep 10 High 6 hr 1867 1968 1563 1387 1968 
Mon, 11 Oct 10 High 6 hr 1901 1918 1543 1346 1957 

2011 Sampling Campaign 
Mon, 13 Jun 11 Medium 7 hr 1843 1962 1605 1409 1962 
Tue, 14 Jun 11 Low 8 hr 606 1815 1520 597 1901 

 
Thu, 16 Jun 11 Low 8 hr 607 1528 1536 602 1913 
Sat, 18 Jun 11 High 6 hr 2550 1981 2110 1889 2551 

Mon, 20 Jun 11 Medium 7 hr 1805 1947 1617 1437 1953 
Tue, 21 Jun 11 Low 8 hr 617 1655 1562 617 1928 
Thu, 23 Jun 11 Low 8 hr 603 1521 1505 596 1907 
Sat, 25 Jun 11 High 6 hr 2529 2004 2141 1903 2534 



18 Disinfection By-products in Drinking Water

In addition to the N-nitrosamine precursor analysis, a series of experiments was 
conducted to measure N-nitrosamine formation in Beenyup secondary wastewater using 
lower chloramine concentrations (1, 3 and 10 mg/L Cl2), closer to the typical 
concentrations used in water recycling plants (3 mg/L Cl2 at Beenyup AWRP). These 
chloramination experiments used either preformed monochloramine, or simultaneously-
dosed hypochlorite and ammonium chloride solutions, to form monochloramine inline. 
All reactions were carried out in amber glass bottles at pH 7 with phosphate buffer 
(10mM), where the disinfectant stock solution was added in one-tenth of the total sample 
volume, to make up the desired dose. Samples were collected after 24 hours, quenched 
with ascorbic acid to stop the reaction, and analysed for N-nitrosamines.   

For ozonation experiments, ozone stock solutions were prepared using an 
oxygen-fed generator (American Ozone Systems, Inc., Chicago, Illnois) to diffuse ozone 
into ultrapure water. The concentration of the ozone stock solution was measured on an 
Agilent Technologies Cary 60 UV/Vis spectrophotometer at 600 nm using the indigo 
method.30 An appropriate volume was added into samples to achieve the desired ozone 
to TOC ratios (0.1-0.5), taking dilution into account. Samples were sealed, mixed by 
inverting, and left at room temperature for one day to ensure ozone residual was zero 
before analysing for NDMA.   

 
2.3. N-Nitrosamine Analysis 

 
N-Nitrosamines were analysed after sample preconcentration on an Agilent 
Technologies 7890A gas chromatograph coupled with a 5975C mass spectrometer, 
operating in positive chemical ionization mode with ammonia as the reagent gas (flow = 
0.5 mL/min). Sample preconcentration was undertaken either by liquid-liquid extraction 
(LLE) for NDMA precursor analysis samples, when higher concentrations of N-
nitrosamines were expected, or by solid-phase extraction (SPE) for lower N-nitrosamine 
concentrations or experiments with lower disinfectant doses (1-10 mg/L Cl2).  For LLE, 